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I 4 Report No.: 2203RSU059-U3

1. General Information

1.1. Applicant
Compex Systems Pte Ltd
No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.2. Manufacturer
Compex Systems Pte Ltd
No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore 369651

1.3. Testing Facility

X Test Site — MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNOOO1

[ IR-20025 [ 1G-20034 [ 1C-20020 [ ]T-20020
veer [ IR-20141 [1G-20134 []C-20103 [ ]T-20104

X Test Site — MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

] Test Site — MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name

Wireless Access Point

Model No.

WPQ618HV, WPQ618LV

EUT Identification No.

20210407Sample#02

Wi-Fi Specification

802.11a/b/g/n/ac/ax

Bluetooth Specification

V4.2 dual mode

Antenna Information

Refer to section 1.7

Power Supply

AC/DC Adapter or PoE Adapter

Remark: The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

1.5. Radio Specification

Frequency Range

802.11b/g/n-HT20/ax-HE20: 2412 ~ 2462MHz
802.11n-HT40/ax-HE40: 2422 ~ 2452MHz

Channel Number

802.11b/g/n-HT20/ax-HE20: 11
802.11n-HT40/ax-HT40: 7

Type of Modulation 802.11b: DSSS
802.11g/n: OFDM
802.11ax: OFDMA

Data Rate 802.11b: 1/2/5.5/11Mbps

802.11g: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 300Mbps
802.11ax: up to 573.6Mbps

Note: For other features of this EUT, test report will be issued separately.
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1.6. Working Frequencies

802.11b/g/n-HT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz
04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz
10 2457 MHz 1 2462 MHz - -

802.11n-HT40/ax-HE40

Channel Frequency Channel Frequency Channel Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz
06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz - - -- --

1.7. Antenna Details

Antenna Type Frequency Band Max Peak Gain CDD Directional Gain (dBi)
(GHz) (dBi) For Power For PSD
Wi-Fi Antenna (2*2 MIMO)
omni Antenna 1# 24~25 8.00 8.00 11.01
5.15~5.85 5.00 5.00 8.01
Omni Antenna 2# 24~25 1.91 1.91 4.92
(P/NO: WD12020258G) 5.15~5.85 3.39 3.39 6.40
Omni Antenna 3# 24~25 3.41 3.41 6.42
(P/NO: 02S00029A) 5.15~5.85 3.55 3.55 6.56
Bluetooth Antenna
Omni-directional 24~25 2.00

Note 1: The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.

For CDD transmissions, directional gain is calculated as follows, Nant = 2, Nss = 1.

If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where Array Gain is as follows.

* For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log (Nant/ Nss) dB = 3.01;
* For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB for Nant < 4;

Note 2: We selected the antenna 1# and antenna 3# to perform the test.

7 of 225




Report No.: 2203RSU059-U3

2. Test Configuration

2.1. Test Mode

Mode 1: Transmit by 802.11b (1Mbps)

Mode 2: Transmit by 802.11g (6Mbps)

Mode 3: Transmit by 802.11n-HT20 (MCSO0)

Mode 1: Transmit by 802.11n-HT40 (MCSO0)

Mode 2: Transmit by 802.11ax-HE20 (MCSO0)

Mode 3: Transmit by 802.11ax-HE40 (MCSO0)

2.2. Test System Connection Diagram

The device was tested per the guidance ANSI C63.10: 2013 was used to reference the appropriate EUT

setup for radiated emissions testing and AC line conducted testing.

Connection Diagram — Radiated Emission testing & AC Conducted Emissions
A (5]
7] | —
EUT I;I

Cable Type Cable Description

A |LAN Cable Non shielded, > 10m
2.3. Test System Details
Product Manufacturer Model No.

1 |Adapter SWITCHING Power Supply S050FU1200400
2~4 |Simulated load N/A 001

5 |Notebook Lenovo E431

Note: This adapter is provided by the laboratory for testing only, not by the applicant.
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2.4. Test Software

The test utility software used during testing was engineering order provided by manufacturer.

2.5. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

® FCC Part 15.247

® KDB 558074 D01v05r02

® KDB 662911 D01v02r01

® ANSIC63.10-2013

2.6. Test Environment Condition

Ambient Temperature 15~ 35°C

Relative Humidity 20 ~ 75%RH
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3. Antenna Requirements

Excerpt from §15.203 of the FCC Rules/Requlations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that furnished by the
responsible party can be used with the device. The use of a permanently attached antenna or of an antenna
that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with the

provisions of this section.”

For Omni Antenna1# Configuration
® The antenna of the device is permanently attached.

® There are no provisions for connection to an external antenna.

For Omni Antenna 2# and Omni Antenna 3# Configuration

® The antenna of the device uses IPEX connector

Conclusion:

The unit complies with the requirement of §15.203.
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4. Measuring Instrument

Instrument Manufacturer Model No. Asset No. Cali. Interval Cali. Due Date |Test Site
Two-Line V-Network R&S ENV216 MRTSUE06002 1 year 2022-06-08 WZ-SR2
Shielding Room MIX-BEP WZ-SR2 MRTSUE06215 N/A N/A W2Z-SR2
Thermohygrometer testo 608-H1 MRTSUE06404 1 year 2022-06-28 WZ-SR2
EMI Test Receiver R&S ESR3 MRTSUE06909 1 year 2022-11-01 WZ-SR2
EMI Test Receiver R&S ESR7 MRTSUE06001 1 year 2022-12-29 W2Z-AC1
Horn Antenna Schwarzbeck BBHA 9120D MRTSUE06023 1 year 2022-09-16 WZ-AC1
Preamplifier Agilent 83017A MRTSUE06076 1 year 2022-11-12 WZ-AC1
TRILOG Antenna Schwarzbeck VULB 9168 MRTSUE06172 1 year 2022-08-05 WZ-AC1
Anechoic Chamber TDK WZ-AC1 MRTSUE06212 1 year 2023-04-21 WZ-AC1
Thermohygrometer testo 608-H1 MRTSUE06403 1 year 2022-06-28 WZ-AC1
Signal Analyzer Keysight N9010B MRTSUE06607 1 year 2022-12-29 WZ-AC1
Thermohygrometer testo Testo 608-H1 MRTSUE11039 1 year 2022-11-11 WZ-AC1
Loop Antenna Schwarzbeck FMZB 1519 MRTSUE06025 1 year 2022-10-28 WZ-AC1
Horn Antenna Schwarzbeck BBHA 9170 MRTSUE06292 1 year 2022-10-20 NS-ACA1
Anechoic Chamber BOOMWAVE NS-AC1 MRTSUE06496 1 year 2022-07-24 NS-AC1
Horn Antenna Schwarzbeck BBHA 9120D MRTSUE06572 1 year 2023-04-01 NS-ACA1
TRILOG Antenna Schwarzbeck VULB 9162 MRTSUE06573 1 year 2022-06-29 NS-AC1
Preamplifier Schwarzbeck BBV 9718 MRTSUE06574 1 year 2022-07-12 NS-AC1
EMI Test Receiver R&S ESR3 MRTSUE06575 1 year 2022-06-27 NS-AC1
Thermohygrometer DELI NO.8813 MRTSUE06588 1 year 2022-06-30 NS-AC1
Preamplifier EMCI EMC184045SE |MRTSUE06641 1 year 2023-01-13 NS-AC1
Signal Analyzer Agilent N9010A MRTSUE06195 1 year 2023-04-13 NS-AC1
Signal Analyzer Keysight N9020A MRTSUE10065 1 year 2022-06-17 NS-AC1
USB Power Sensor Keysight U2021XA MRTSUE06581 1 year 2022-08-15 NS-TR2
Thermohygrometer DELI NO.8813 MRTSUE06783 1 year 2023-04-14 NS-TR2
Temperature Chamber OUKE OK-TH-100C MRTSUE06899 1 year 2022-11-01 NS-TR2

Software Version Function

EMI Software Vv3.0.0 EMI Test Software

Controller_MF 7802 2.03C RE Antenna&turntable
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5. Decision Rules and Measurement Uncertainty
5.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)

5.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement

Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~150kHz: 3.74dB
150kHz~30MHz: 3.44dB

Radiated Disturbance

Measurement Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
Horizontal:

30MHz~300MHz: 5.04dB

300MHz~1GHz: 4.95dB

1GHz~40GHz: 6.40dB

Vertical:

30MHz~300MHz: 5.24dB

300MHz~1GHz: 6.03dB

1GHz~40GHz: 6.40dB

Spurious Emissions, Conducted

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.78dB

Output Power

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.13dB

Power Spectrum Density

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.15dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.28%
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6. Test Result

6.1. Summary

FCC Section(s) Test Description Test Condition Verdict
15.247(a)(2) 6dB Bandwidth Pass
15.247(b)(3) Output Power Pass

Conducted
15.247(e) Power Spectral Density Pass
15.247(d) Band Edge / Out-of-Band Emissions Pass
15.205 General Field Strength (Restricted Bands
Radiated Pass
15.209 and Radiated Emission)
AC Conducted Emissions
15.207 Line Conducted Pass
150kHz - 30MHz

Remark:

1. The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part of the
system to connect the EUT to the analyzer at all frequencies of interest.

2. For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the following
sections represent the worst-case emissions.

3. EUT supports one configuration only in 802.11ax full RU mode.
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6.2. 6dB Bandwidth Measurement

6.2.1. Test Limit

The minimum 6dB bandwidth shall be at least 500 kHz.
6.2.2. Test Procedure

ANSI C63.10 - 2013 - Section 11.8

6.2.3. Test Setting

1. The Spectrum’s automatic bandwidth measurement capability was used to perform the 6dB bandwidth

measurement. The “X” dB bandwidth parameter was set to X = 6. The bandwidth measurement was not

influenced by any intermediate power nulls in the fundamental emission.
2. Set RBW =100 kHz
3. VBW 23 x RBW
4. Detector = Peak
5. Trace mode = Max hold
6. Sweep = Auto couple

7. Allow the trace to stabilize

6.2.4. Test Setup

Spectrum Analyzer

T b
@ | =l i

6.2.5. Test Result

Refer to Appendix A.2.

EUT
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6.3. Output Power Measurement

6.3.1. Test Limit

The maximum output power shall be less 1 Watt (30dBm).

The conducted output power limit specified in paragraph FCC Part 15.247(b) of this section is based on the
use of antennas with directional gains that do not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, the conducted output power from the intentional radiator shall be reduced below
the stated values in paragraphs FCC Part 15.247(b)(3) of this section, as appropriate, by the amount in dB

that the directional gain of the antenna exceeds 6dBi.

6.3.2. Test Procedure

ANSI C63.10 - 2013 - Section 11.9.2.3.2

6.3.3. Test Setting

Average Power Measurement

Average power measurements were performed only when the EUT was transmitting at its maximum power
control level using a broadband power meter with a pulse sensor. The power meter implemented triggering
and gating capabilities which were set up such that power measurements were recorded only during the ON

time of the transmitter.

6.3.4. Test Setup

Attenuator Power Sensor

Cr—

EUT

6.3.5. Test Result

Refer to Appendix A.3.
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6.4. Power Spectral Density Measurement

6.4.1. Test Limit

The maximum permissible power spectral density is 8dBm in any 3 kHz band.

The same method of determining the conducted output power shall be used to determine the power spectral

density.

6.4.2. Test Procedure

ANSI C63.10 - 2013 - Section 11.10.5

6.4.3. Test Setting

10.
1.
12.

Measure the duty cycle (x) of the transmitter output signal.

Set instrument center frequency to DTS channel center frequency.

Set span to at least 1.5 times the OBW.

RBW = 10 kHz.

VBW = 30 kHz.

Detector = RMS.

Ensure that the number of measurement points in the sweep = 2 x span/RBW.
Sweep time = auto couple.

Don’t use sweep triggering. Allow sweep to “free run”.

Employ trace averaging (RMS) mode over a minimum of 100 traces.

Use the peak marker function to determine the maximum amplitude level.

Add 10 log (1/x), where x is the duty cycle measured in step (a, to the measured PSD to compute the
average PSD during the actual transmission time. If measured value exceeds requirement specified by
regulatory agency, then reduce RBW (but no less than 3 kHz) and repeat (note that this may require

zooming in on the emission of interest and reducing the span to meet the minimum measurement point

requirement as the RBW is reduced).
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6.4.4. Test Setup

Spectrum Analyzer

DC Block
Atter:& uator
(T .

6.4.5. Test Result

Refer to Appendix A.4.

EUT
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6.5. Conducted Band Edge and Out-of-Band Emissions Measurement

6.5.1. Test Limit

The limit for out-of-band spurious emissions at the band edge is 30dB below the fundamental emission level,
as determined from the in-band power measurement of the DTS channel performed in a 100 kHz bandwidth

per the PSD procedure.

6.5.2. Test Procedure

ANSI C63.10-2013 - Section 11.11

6.5.3. Test Settitng

Reference level measurement

1. Set instrument center frequency to DTS channel center frequency
2. Setthe spanto = 1.5 times the DTS bandwidth

3. Setthe RBW =100 kHz

4. Setthe VBW =3 x RBW

5. Detector = peak

6. Sweep time = auto couple

7. Trace mode = max hold

8. Allow trace to fully stabilize

Emission level measurement

1. Set the center frequency and span to encompass frequency range to be measured
2. RBW = 100kHz

3. VBW = 300kHz

4. Detector = Peak

5. Trace mode = max hold

6. Sweep time = auto couple

7. The trace was allowed to stabilize
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6.5.4. Test Setup

Spectrum Analyzer

DC Block
Atter:& uator
(T .

6.5.5. Test Result

Refer to Appendix A.5.

EUT
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6.6. Radiated Spurious Emission Measurement

6.6.1. Test Limit

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 CFR

must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209

Frequency Field Strength Measured Distance
[MHZz] [uV/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3
6.6.2. Test Procedure
ANSI C63.10 - 2013 - Section 11.11 & 11.12
ANSI C63.10 - 2013 - Section 6.3 (General Requirements)
ANSI C63.10 - 2013 - Section 6.4 (Standard test method below 30MHz)
ANSI C63.10 - 2013 - Section 6.5 (Standard test method above 30MHz to 1GHz)
ANSI C63.10 - 2013 - Section 6.6 (Standard test method above 1GHz)
6.6.3. Test Setting
Table 1 - RBW as a function of frequency
Frequency RBW
9 ~ 150 kHz 200 ~ 300 Hz
0.15 ~ 30 MHz 9~10kHz
30 ~ 1000 MHz 100 ~ 120 kHz
> 1000MHz 1MHz
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Quasi-Peak Measurements below 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. Span was set greater than 1MHz

3. RBW = as specified in Table 1

4. Detector = CISPR quasi-peak

5. Sweep time = auto couple

6. Trace was allowed to stabilize

Peak Measurements above 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize

Average Measurements above 1GHz (Method VB)

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW; If the EUT is configured to transmit with duty cycle = 98%, set VBW = 10 Hz.

If the EUT duty cycle is < 98%, set VBW = 1/T. T is the minimum transmission duration.

4. Detector = Peak

5. Sweep time = auto

6. Trace mode = max hold

7. Trace was allowed to stabilize
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6.6.4. Test Setup

Below 1GHz Test Setup:

1~4 m Antenna ‘ Antenna Tower

EUT 4
T Reference Point of
Antenna Calibration
0.8 m Polystyrene
3m

Turntable Centre

Test Receiver M O! I
=

1~4 m Antenna Antenna Tower
EUT [—— ‘

\ 3m -

/ _/
Reference Point of
1.5m Antenna Calibration

Above 1GHz Test Setup:

Polystyrene

il
[

Turntable Centre Spectrum Analyzer D Jl]'}]‘mk;llm |

6.6.5. Test Result

Refer to Appendix A.6.
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6.7. Radiated Restricted Band Edge Measurement

6.7.1. Test Limit

For 15.205 requirement:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15, must

also comply with the radiated emission limits specified in Section 15.209(a).

Frequency Frequency Frequency Frequency
(MHz) (MHz) (MHz) (GHz)
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45 -515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25 - 7.75
4.125-4.128 255 - 25.67 1300 - 1427 8.025 - 8.5
4.17725 - 417775 37.5 - 38.25 1435 - 1626.5 9.0 - 9.2
4.20725 - 4.20775 73 - 746 1645.5 - 1646.5 9.3-95
6.215-6.218 748 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25 - 134
6.31175-6.31225 123 - 138 2200 - 2300 1447 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7 - 214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 - 24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 312 - 318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 - 3354 3600 - 4400 @

13.36 - 13.41
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All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47CFR

must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209
Frequency Field Strength Measured Distance
[MHZ] [uv/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3

6.7.2. Test Procedure

ANSI C63.10-2013 Section 6.3 & 6.6 & 11.13

6.7.3. Test Setting

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW =3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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Average Field Strength Measurements

1.

2.

Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

RBW = 1MHz

VBW = 1/T

As an alternative, the instrument may be set to linear detector mode. Ensure that video filtering is applied
in linear voltage domain (rather than in a log or dB domain). Some instruments require linear display
mode in order to accomplish this. Others have a setting for Average-VBW Type, which can be set to
“Voltage” regardless of the display mode

Detector = Peak

Sweep time = auto

Trace mode = max hold

Allow max hold to run for at least 50 times (1/duty cycle) traces

6.7.4. Test Setup

1~4 m Antenna Antenna Tower
EUT I
3m — =
/ /
Reference Point of
1.5 m Antenna Calibration
Polystyrene

Turntable Centre Spectrum Analyzer

6.7.5. Test Result

Refer to Appendix A.7.
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6.8. AC Conducted Emissions Measurement

6.8.1. Test Limit

FCC Part 15 Subpart C Paragraph 15.207 Limits

Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 - 46

0.50-5.0 56 46

5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.

Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 0.5MHz.

6.8.2. Test Setup

Test Receiver
oL ]
v | B/
Non-conductive table || [
[ \ ]
0.8 m
Vertical ground Bonded to horizontal
reference plane ground plane
0.8 m

l l

04m

AMN

6.8.3. Test Result

Refer to Appendix A.8.
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Appendix A — Test Result

A.1 Duty Cycle Test Result

Test Mode

Duty Cycle

802.11b

61.65%

802.11g

93.22%

802.11n-HT20

94.75%

802.11n-HT40

86.35%

802.11ax-HE20

95.77%

802.11ax-HE40

94.24%

Duty Cycle (T = Transmission Duration)

802.11b (T = 1.31ms)

802.11g (T = 1.966ms)

= sz;\gh!Spemum Analyzer - Sw:ptSA

SENSEINT

Marker 5 A 2 12500 ms Avg Type: RMS
Pl

st Trig: Free Run

o
B
£l

Ktyslghl Spmmm Analyzer - swn A

SENSE:IN

Marker 3A 2 10933 ms ) Avg Type: RMS

O Pt >~ Trig: Free Run

Atten: 30 dB Select Maﬂ(ﬂ Atten: 30 dB
Ref Offset 22 dB AMkr5 2.125 ms| 3] Ref Offset 22 dB
Ref 40.00 dBm 0.13 dB ] W—— Ref 40.00 dBm
Normal
||
Delta
|oasm—
Fixed>
|Eeassemmemes |
Span 0 Hz
Off Sweep 15.07 ms (2001 pts)|
FUNCTION | FUNCTION WIDTH|___FUNCTIONVALUE - | M [[#ke, woDE TRC] Sc_ FUNCTION _| FUNCTIONWIOTH|___ FUNCTION VALUE - | ]
e 1 mnn——— e
[ 693ims|
Properties», Properties»
E E
More| More
10f2 10f2
= STaTus s STaTus
802.11n-HT20 (T = 5.415ms) 802.11n-HT40 (T = 10.750ms)
' Keysight Spectrum Analyzer - Swept SA =] = Keysight Spmmm ‘Analyzer - Swept SA
w F DC SENSE:INT [ 11:30:27 W D SENSE:IN 1135727 A
Marker 3 A 5.71500 ms Avg Type: RMS . Marker 5 A 1 4500 ms Avg Type: RMS TRAL
P st = Trig: Free Run pNo F T Trig: Free Run
Atten: 30 dB Select Maﬂ(ﬂ Atten: 30 dB
Ref Offset 22 dB AMkr3 5.715 ms| 9] Ref Offset 22 dB
Ref 40.00 dBm 0.19 dEjn—— Ref 40.00 dBm

#VBW 50 MHz* Sweep 30.00 ms (2001 pts)|

KR MODE TRC SCL Y FUNCTION _| FUNCTION WIDTH FUNCTIONVALUE_ ~

mnnm—.zmm |
[ F 1T¢] 1328 ms] 16.55 dBm | N I
(AdT1T¢[(A)y —  6746ms[(A) ofeaB] | |

Eaa .S
| =

1

- 0 ]

Y AN
1 S A A I
1

:5
S o

[ oo

m =2
| I g | g I ]
o 3 3
2 g g 8

Properties»,

TRC| SCL|

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE_ ~

1 FVAREEETN 5.375ms 1 07 dB)|
—zmr.a—

2640ms| 660 dBm| |
& 1

sa STATUS
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Duty Cycle (T = Transmission Duration)

802.11ax-HE20 (T = 5.430ms)

802.11ax-HE40 (T = 5.400ms)

Keysight Spectrum Analyzer - Swept SA

SENSEAINT I

Marker 3 A 5.67000 ms ) Avg Type: RMS Marker
ast —»- Trig: FreeRun

SelectMark
AMKr3 5.670 ms
-1.63 dB

Ref Offset 22 dB
Ref 40.00 dBm

i

Center 2.412000000 GHz Span 0 Hz
Sweep 30.00 ms (2001 pts)|

FUNCTION WIDTH

#VBW 50 MHz*

KR MODE TRC SCL FUNCTION FUNCTION VALUE_ ~

|

Properties»,

ht Spectrum Analyzer - Swept SA
F

w O
Marker 3 A 5.73000 ms ) Avg Type: RMS
O fost o~ Trig: Free Run

w Atten: 30 dB

[=]lc]
Marker
Bl
Normal

Ref Offset 22 dB.
Ref 40.00 dBm

[ramemenmm]
Delta
]
Fixed>
|Easmemenmmn]
Center 2.422000000 GHz Span 0 Hz
#VBW 50 MHz* Sweep 30.00 ms (2001 pts) Off|
WKR] MODE TRC| SCL X Y FUNCTION | FUNCTIONWIDTH ___ FUNCTION VALUE
ji A2 [1[¢[(A)  5400ms[(A)  -118dB[ |
2 KN 1479 ms 856dBm| | ]
=1 Ad] [(A) " 5730ms[®)  o0o0g8[ T} Eroperiesy
Py F 1t —  1479ms|  886dBm[ | | P
@/ @ E

SG 'STATUS
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A.2 6dB Bandwidth Test Result

Test Site NS-TR2 Test Engineer Summer Tang
Test Date 2022/04/16

Test Mode Data Rate / MCS| Channel No. Frequency 6dB Bandwidth Limit
(MHz) (MHz) (MHz)

11b 1Mbps 01 2412 8.086 20.5
11b 1Mbps 06 2437 8.086 20.5
11b 1Mbps 11 2462 8.080 20.5
119 6Mbps 01 2412 15.380 205
119 6Mbps 06 2437 15.370 205
11g 6Mbps 11 2462 15.360 205
11n-HT20 MCSO0 01 2412 15.990 20.5
11n-HT20 MCSO0 06 2437 15.980 20.5
11n-HT20 MCSO0 11 2462 15.650 20.5
11n-HT40 MCSO0 03 2422 35.410 205
11n-HT40 MCSO0 06 2437 35.190 205
11n-HT40 MCSO0 09 2452 35.370 205
11ax-HE20 MCSO0 01 2412 17.630 205
11ax-HE20 MCSO0 06 2437 18.030 20.5
11ax-HE20 MCSO0 11 2462 18.110 20.5
11ax-HE40 MCSO0 03 2422 36.770 20.5
11ax-HE40 MCSO0 06 2437 36.400 20.5
11ax-HE40 MCSO0 09 2452 36.910 20.5
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802.11b 6dB Bandwidth

Channel 01 (2412MHz)

Channel 06 (2437MHz)

= Keysight Spectrum Analyzer - Occupied BW
L

[01:29:36 P¥ Aor 16, 2022

Center Freq 2.412000000 GHz

#FGain:Low

Ref Offset 22 dB
Ref 40.00 dBm

Lranhamrpnarayt™

#Res BW 100 kHz

Occupied Bandwidth

12.820 MHz
34.426 kHz
8.086 MHz

Transmit Freq Error
x dB Bandwidth

st

Radio Std: None Frequency

Avg|Hold:>10/10

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Radio Device: BTS

Center Freq|
2.412000000 GHz|

Span 40 MHz;
Sweep 3.867 ms}

28.7 dBm

99.00 %
-6.00 dB

STATUS

' Keysight Spectrum Analyzer - Occupied BW
™ R T

01:28:52 PM Apr16, 2022

500 D
[Center Freq 2.437000000 GHz

Ref Offset 22 dB
Ref 40.00 dBm

H#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
12.827 MHz
18.234 kHz

8.086 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

z
AvglHold:>10110

Radio Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms|

28.9 dBm

99.00 %
-6.00 dB

'STATUS

=

Frequency

Center Freq
2.437000000 GHz

Channel 11 (2462MHz)

"= Keysight Spectrum Analyzer - Occupied BW

Ty T

[ s

[01:26:15 P¥ Aor 16, 2022

: T 00 oc
Center Freq 2.462000000 GHz Center Freq:
Trig: Free Run

#Atten: 30 dB

ve)
#FGain:Low

Ref Offset 22 dB

0 dBidi Ref 40.00 dBm

iCenter 2,462 GHz
#Res BW 100 kHz

Occupied Bandwidth

12.870 MHz
7.351 kHz
8.080 MHz

Transmit Freq Error
x dB Bandwidth

st

2000000 GHz
Avg|Hol

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Radio Std: None Frequency

Center Freq|
2.462000000 GHz,

Span 40 MHz|
Sweep 3.867 ms

29.4 dBm

99.00 %
-6.00 dB

STATUS
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802.11g 6dB Bandwidth

Channel 01 (2412MHz)

Channel 06 (2437MHz)

= Keysight Spectrum Analyzer - Occupied BW
L

[01:30:59 o Aor 16, 2022
Radio Std: None

Center Freq 2.412000000 GHz Frequency

#FGain:Low Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq|
2.412000000 GHz|

Span 40 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms}

Occupied Bandwidth Total Power 26.3 dBm
16.331 MHz
-4.746 kHz % of OBW Power

15.38 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

st STATUS

=

'S eysight Spectum Analyzer - Occupied B
W =
Frequency

01:31:45 PM Apr16, 2022
Radio Std: None

500 D
[Center Freq 2.437000000 GHz z
AvglHold:>10110

Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq
2.437000000 GHz

Span 40 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 29.0 dBm
16.326 MHz
-5.934 kHz % of OBW Power

15.37 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

st 'STATUS

Channel 11 (2462MHz)
oo Lo

)
#Atten: 30 dB

[ s
Frequency

01:32:40 P¥ Aor 16, 2022
Radio Std: None

G
#FGain:Low

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq|
2.462000000 GHz,

iCenter 2,462 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 27.4 dBm

Occupied Bandwidth
16.328 MHz
-10.046 kHz
15.36 MHz xdB

% of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
x dB Bandwidth

st sTATUS
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802.11n-HT20 6dB Bandwidth

Channel 01 (2412MHz)

Channel 06 (2437MHz)

= Keysight Spectrum Analyzer - Occupied BW
L

[01:33:23 oM Aor 16, 2022
Radio Std: None

Center Freq 2.412000000 GHz Frequency

#FGain:Low Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq|
2.412000000 GHz|

b At et

Span 40 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms}

Occupied Bandwidth Total Power 27.0 dBm
17.551 MHz
-2.013 kHz % of OBW Power

15.99 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

st STATUS

=

'S eysight Spectum Analyzer - Occupied B
W =
Frequency

01:34:19 PM Apr16, 2022
Radio Std: None

500 D
[Center Freq 2.437000000 GHz z
AvglHold:>10110

Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq
2.437000000 GHz

Span 40 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 29.8 dBm
17.531 MHz
-494 Hz % of OBW Power

15.98 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

st 'STATUS

Channel 11 (2462MHz)
oo Lo

)
#Atten: 30 dB

[ s
Frequency

[01:35:04 P Aor 16, 2022
Radio Std: None

G
#FGain:Low

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq|
2.462000000 GHz,

iCenter 2,462 GHz
#Res BW 100 kHz #VBW 300 kHz

Total Power 27.1 dBm

Occupied Bandwidth
17.547 MHz
-10.419 kHz
15.65 MHz xdB

% of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
x dB Bandwidth

st sTATUS
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802.11n-HT40 6dB Bandwidth

Channel 03 (2422MHz)

Channel 06 (2437MHz)

= Keysight Spectrum Analyzer - Occupied BW
L

[01:40:10 o¥ Aor 16, 2022
Radio Std: None

Center Freq 2.422000000 GHz Frequency

#FGain:Low Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq|
2.422000000 GHz|

Span 80 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms}

Occupied Bandwidth Total Power 22.4 dBm
35.912 MHz
11.151 kHz % of OBW Power

35.41 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

st STATUS

=

'S eysight Spectum Analyzer - Occupied B
W =
Frequency

01:41:04 PM Apr16, 2022
Radio Std: None

500 D
[Center Freq 2.437000000 GHz z
AvglHold:>10110

Radio Device: BTS

Ref Offset 22 dB
Ref 40.00 dBm

Center Freq
2.437000000 GHz

Span 80 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|

Occupied Bandwidth Total Power 27.7 dBm
35.897 MHz
10.702 kHz % of OBW Power

35.19 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

st 'STATUS

Channel 09 (2452MHz)
oo SO

)
#Atten: 30 dB

[ s
Frequency

[o1:41:42 P¥ Aor 16, 2022
Radio Std: None

G
#FGain:Low

Ref Offset 22 dB
0 dBidi Ref 40.00 dBm

Center Freq|
2.452000000 GHz,

e eI L — wa

/

iCenter 2.452 GHz
#Res BW 100 kHz

Span 80 MHz|
#VBW 300 kHz Sweep 7.667 ms

Total Power 23.8 dBm

Occupied Bandwidth

35.880 MHz
-2.378 kHz
35.37 MHz xdB

% of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
x dB Bandwidth

st sTATUS
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802.11ax-HE20 6dB Bandwidth

Channel 01 (2412MHz)

Channel 06 (2437MHz)

= Keysight Spectrum Analyzer - Occupied BW
L

[01:35:54 p¥ Aor 16, 2022

Center Freq 2.412000000 GHz Radio Std: None

#FGain:Low

Avg|Hold:>10/10
Radio Dey BTS

Ref Offset 22 dB
Ref 40.00 dBm

Span 40 MHz;

#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms}

Occupied Bandwidth Total Power 26.9 dBm
18.818 MHz
5.171 kHz

17.63 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

st STATUS

Frequency

Center Freq|
2.412000000 GHz|

' Keysight Spectrum Analyzer - Occupied BW
™ R T

01:36:50 PM Apr16, 2022

500 D
[Center Freq 2.437000000 GHz

Ref Offset 22 dB
Ref 40.00 dBm

#Res BW 100 kHz
Occupied Bandwidth
18.852 MHz

2.311 kHz
3 MHz

Transmit Freq Error
x dB Bandwidth

z
AvglHold:>10110

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 40 MHz;
Sweep 3.867 ms|

30.3 dBm

99.00 %
-6.00 dB

'STATUS

=

Frequency

Center Freq
2.437000000 GHz

Channel 11 (2462MHz)

"= Keysight Spectrum Analyzer - Occupied BW.

01:39:17 PM Apr16, 2022

Radio Std: None
>10110

Ref Offset 22 dB
Ref 40.00 dBm

iCenter 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 26.9 dBm

18.847 MHz
-7.109 kHz
18.11 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %

2.462000000 GHz,
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802.11ax-HE40 6dB Bandwidth

Channel 03 (2422MHz)

Channel 06 (2437MHz)

' Keysight Spectrum Analyzer - Occupied BW
[

01:42:15 PM Apr16, 2022

" 02 _dc
Center Freq 2.422000000 GHz

Ref Offset 22 dB
Ref 40.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

37.562 MHz
11.289 kHz
36.77 MHz

Transmit Freq Error
x dB Bandwidth

st

422000000 GHz

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Radio Std: None

Radio Device: BTS

N
NI E

Sweep 7.667 ms}
23.8 dBm

99.00 %
-6.00 dB

STATU

[= ][ s

Frequency

Center Freq]|
2.422000000 GHz|

' Keysight Spectrum Analyzer - Occupied BW
F

01:42:51 PM Apr16, 2022

; S0 0C
Center Freq 2.437000000 GHz

Ref Offset 22 dB
Ref 40.00 dBm

ICenter 2.437 GHz
#Res BW 100 kHz
Occupied Bandwidth
37.520 MHz
8.432 kHz
36.40 MHz

Transmit Freq Error
x dB Bandwidth

st

#/BW 300 kHz

Total Power

% of OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 80 MHz;
Sweep 7.667 ms|

27.4dBm

99.00 %

ST&]

Frequency

CenterFreq|
2.437000000 GHz,

Channel 09 (2452MHz)

"= Keysight Spectrum Analyzer - Occupied BW.

01:43:22 PM Apr16, 2022

Ref Offset 22 dB
Ref 40.00 dBm

W SIS

iCenter 2.452 GHz
#Res BW 100 kHz

Occupied Bandwidth
37.531 MHz
-20.596 kHz
36.91 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

>10110

#VBW 300 kHz

Total Power

% of OBW Power
xdB

Span 80 MHz
Sweep 7.667 ms

25.4 dBm

99.00 %

2.452000000 GHz,
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A.3 Output Power Test Result
Power output test was verified over all data rates of each mode shown as below, and then choose the

maximum power output (gray marker) for final test of each channel.

Test Mode Bandwidth Channel No. Frequency Data Rate Average Power
(MHz) (MHz) / MCS (dBm)
1Mbps 21.12
802.11b 20 1 2412 5.5Mbps 21.02
11Mbps 20.85
6Mbps 18.57
802.11g 20 1 2412 24Mbps 18.36
54Mbps 18.13
MCSO0 18.94
802.11n 20 1 2412 MCS3 18.73
MCS7 18.58
MCSO0 14.10
802.11n 40 3 2422 MCS3 14.00
MCS7 13.84
MCSO0 18.27
802.11ax 20 1 2412 MCS3 18.12
MCS7 17.95
MCSO0 15.23
802.11ax 40 3 2422 MCS3 15.02
MCS7 14.88
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Test Site NS-TR2 Test Engineer Summer Tang
Test Date 2022/04/12
Test Mode Data Rate/ |Channel| Freq. |Ant O AveragelAnt 1 Average|Total Average| Average
MCS No. (MHz) |Power (dBm)|Power (dBm)|Power (dBm)| Power Limit
(dBm)

802.11b 1Mbps 01 2412 21.12 22.03 24.61 <28.00
802.11b 1Mbps 06 2437 21.22 21.52 24.38 <28.00
802.11b 1Mbps 11 2462 21.63 21.87 24.76 <28.00
802.11g 6Mbps 01 2412 19.24 19.55 22.41 <28.00
802.11g 6Mbps 06 2437 21.42 21.66 24.55 <28.00
802.11g 6Mbps 11 2462 19.69 19.95 22.83 <28.00
802.11n-HT20 MCS0 01 2412 18.94 18.97 21.97 <28.00
802.11n-HT20 MCS0 06 2437 21.44 21.75 24.61 <28.00
802.11n-HT20 MCS0 11 2462 18.67 19.29 22.00 <28.00
802.11n-HT40 MCSO0 03 2422 13.97 14.14 17.07 <28.00
802.11n-HT40 MCSO0 04 2427 14.67 15.08 17.89 <28.00
802.11n-HT40 MCSO0 05 2432 17.51 18.01 20.78 <28.00
802.11n-HT40 MCSO0 06 2437 19.28 19.74 22.53 <28.00
802.11n-HT40 MCSO0 08 2447 19.31 19.65 22.49 <28.00
802.11n-HT40 MCSO0 09 2452 15.44 15.72 18.59 <28.00
802.11ax-HE20 MCS0 01 2412 18.27 18.83 21.57 <28.00
802.11ax-HE20 MCS0 06 2437 21.27 21.72 24.51 <28.00
802.11ax-HE20 MCS0 10 2457 21.40 22.08 24.76 <28.00
802.11ax-HE20 MCS0 11 2462 17.75 18.37 21.08 <28.00
802.11ax-HE40 MCSO0 03 2422 15.23 15.38 18.32 <28.00
802.11ax-HE40 MCSO0 06 2437 17.25 17.95 20.62 <28.00
802.11ax-HE40 MCSO0 09 2452 16.56 16.71 19.65 <28.00

Note1: Total Average Power (dBm) = 10*|og {1 O(Ant 0 Average Power /10) +1 O(Ant 1 Average Power /10)

Note2: For Omni Antenna1#, Power Limit = 30- (8 - 6) = 28dBm.
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A.4 Power Spectral Density Test Result

Test Site NS-TR2 Test Engineer Summer Tang
Test Date 2022/04/16
Test Mode Data |Channel| Freq. | AntO Ant 1 Duty 10*log [Total PSD| PSD
Rate/ No. (MHz) | PSD PSD [Cycle (%) (1/x) (dBm/ Limit
MCS (dBm/ | (dBm/ 10kHz) (dBm/MHz)
10kHz) | 10kHz)
802.11b 1Mbps 01 2412 | -4.775 | -5.245 | 61.65 2.101 0.107 24.99
802.11b 1Mbps 06 2437 | -5.259 | -4.938 | 61.65 2.101 0.015 24.99
802.11b 1Mbps 1 2462 | -3.943 | -4.979 | 61.65 2.101 0.681 24.99
802.11g 6Mbps 01 2412 | -10.307 | -9.975 | 93.22 0.305 | -6.823 24.99
802.11g 6Mbps 06 2437 | -7.561 | -7.237 | 93.22 0.305 | -4.081 24.99
802.11g 6Mbps 11 2462 | -9.128 | -8.634 | 93.22 0.305 | -5.559 24.99
802.11n-HT20 | MCSO0 01 2412 | -10.626 | -9.934 | 94.75 0.234 | -7.022 24.99
802.11n-HT20 | MCSO0 06 2437 | -7.955 | -7.821 94.75 0.234 | -4.643 24.99
802.11n-HT20 | MCSO0 1 2462 | -10.091 | -10.474 | 94.75 0.234 | -7.034 24.99
802.11n-HT40 | MCSO 03 2422 | -18.606 | -18.296 | 86.35 0.637 | -14.801 24.99
802.11n-HT40 | MCSO0 06 2437 | -13.414 | -12.908 | 86.35 0.637 | -9.506 24.99
802.11n-HT40 | MCSO0 09 2452 | -17.348 | -16.892 | 86.35 0.637 | -13.466 | 24.99
802.11ax-HE20 | MCSO0 01 2412 | -12.226 | -11.853 | 95.77 0.188 | -8.837 24.99
802.11ax-HE20 | MCSO0 06 2437 | -9.590 | -9.018 | 95.77 0.188 | -6.097 24.99
802.11ax-HE20 | MCSO0 1 2462 | -12.759 | -12.458 | 95.77 0.188 | -9.408 24.99
802.11ax-HE40 | MCSO0 03 2422 | -18.769 | -18.373 | 94.24 0.258 | -15.299 | 24.99
802.11ax-HE40 | MCSO0 06 2437 | -14.812 | -14.325 | 94.24 0.258 | -11.294 | 24.99
802.11ax-HE40 | MCSO0 09 2452 | -16.735 | -16.732 | 94.24 0.258 | -13.466 | 24.99

Note1: When EUT duty cycle < 98%, Total AVGPSD = 10*log {10(Ant 0 PSD/10) + {1 ((Ant 1 PSD/10)} + 10*log (1/Duty

Cycle).

Note2: For Omni Antenna1#, PSD Limit = 30- (11.01 - 6) = 24.99dBm.
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A.5 Conducted Band Edge and Out-of-Band Emissions Test Result

Test Site NS-TR2 Test Engineer Summer Tang
Test Date 2022/04/16
Test Mode Data Rate Channel No. Frequency Limit
/MCS (MHz)
11b 1Mbps 01 2412 30dBc
11b 1Mbps 06 2437 30dBc
11b 1Mbps 11 2462 30dBc
11g 6Mbps 01 2412 30dBc
11g 6Mbps 06 2437 30dBc
11g 6Mbps 11 2462 30dBc
11n-HT20 MCSO0 01 2412 30dBc
11n-HT20 MCSO0 06 2437 30dBc
11n-HT20 MCSO0 11 2462 30dBc
11n-HT40 MCSO0 03 2422 30dBc
11n-HT40 MCSO0 06 2437 30dBc
11n-HT40 MCSO0 09 2452 30dBc
11ax-HE20 MCSO0 01 2412 30dBc
11ax-HE20 MCSO0 06 2437 30dBc
11ax-HE20 MCSO0 11 2462 30dBc
11ax-HE40 MCSO0 03 2422 30dBc
11ax-HE40 MCSO0 06 2437 30dBc
11ax-HE40 MCSO0 09 2452 30dBc
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4 Report No.: 2203RSU059-U3

802.11b Out-of-Band Emissions — Ant 0

Channel 01 (2412MHz)

Reference Level Low Band Edge

—ToEs | Dt A s

"= Keysight Spectrum Analyzer - Swept SA|
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Atten: 30 dB
NextPeak|
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\———
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\mm——

Marker Delta|

Center 2.40000 GHz Span 60.00 MHz|
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S
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I
S
I
Span 13.00 MHz| S
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'— Keysight Spectrum Analyzer - Swept SA

x F
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Ref Offset 22 dB - S
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WKR, MODE TRC SCU X i FUNCTION | FUNCTIONWIDTH| ___ FUNCTIONVALUE _~
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PY N 1] 100880GHz[  47727dBm[ [ )
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)

Channel 06 (2437MHz)

Reference Level Spurious Emission

;

' Keysight Spectrum Analyzer - Swept SA > [ J[ae)

- Keysight Spectrum Analyzer - Swept SA

w SENSEINT 03:24:29 PM Apris, 2022 w R Js0a D 1 04:28:36 Pit. —
Marker 1 2.435992500000 GHz ) Avg Type: Log-Pwr A 4 Marker 3 15.079904000000 GHz ) Avg Type: Log-Pwr TRAC
A Test o Trig: FreeRun AvglHold:>100/100 Tree PNO-Fast Ly Trig: FreeRun Avg|Hold:>1/1 Tve S
\FGain:Low (IR o= K IFGain:Low ' Atten: 20 dB o LAY
U L i Bt S —— NextPeak ——————————————————————————————————————————————————— SelectMarker.
Ref Offset 22,08 Mkr1 2.435 992 5 GHZ] et Offect 22 4B i 3
[0 gaidv__Ref 40.00 dBm 13.514 dBm sB/div__Ref 30.00 dBm
Next Pk Right| Normal
\m—— m——
Next Pk Left| Delta
\emmm——| [E
Marker Delta| Fixed>
\m—— | m——-]
MkKr—CF| Off|
— [[#e] MoDE TRe] Sc o FUNCTIONVALUE -~
|
1
1 i
MKr—RefLvI E— Properties>
1
| 557
1
s —
10f2 — 102
ICenter 2.437000 GHz Span 13.00 MHz| 5 | ha
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (2001 pts) « T — ;
= STatuS = STATUS|
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802.11b Out-of-Band Emissions — Ant 0

Channel 11 (2462MHz)

Reference Level

High Band Edge

sz;\ghtSpenmm Analyzer - smesa

SEINT I
\vg Type: Log-Pwr
Avg|Hold:>100/400

S

03:31:03 PM Apr 16, 2022
T

Marker 1 2. 462988000000 GH
= Trig: Free Run
Atten: 30 dB

Ref Offset 22 dB

Mkr1 2.462 988 0 GHZz|
Bidiv  Ref 40.00 dBm 1

4.018 dBm

Span 13.00 MHz,
Sweep 1.333 ms (2001 pts)
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[ s N 03:33:01 PM Apr 16, 2022
]

Avg Type: Log-Pwr
Avg|Hold:>100/100
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NG: Fast Ly Trig: FreeRun
IFGain:Low

Atten: 30 dB Select Marker

Ref Offset 22 dB
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Delta|
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Span 80.00 MHz|
Sweep 7.733 ms (2001 pts)| Of
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o
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H
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G
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AvglHold:>1/4
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Atten: 20 dB
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